

Quality Test Report

The test result described in this test report is for the sample and not a certificate of the quality for the entire lot.

Label	Composition label	Label method		Size Label	Size	Content conf.	Care Label	Comment							
Origin of Country															
Product	Material	Washing Resistance		Appearance & Sewing		Rate %	After 5 X C4N Method Line Dry	Appearance & Sewing							
Test c/#	Sewing			Color Change					G	Color Change	G				
	Appearance			Puckering					G			Puckering	G		
	Prewash			Bleed					G					Bleed	G
	Product Wt.	g		Skew					%						
Test Item	FabNo.		1	2	3	4	Fab No.	Test Item	Method	Type	Result				
	Method		Blue												
Light(G)	JIS L 0842	C	4					Dimensional Change (%)	JIS L 1930	Warp					
Washing	JIS L 0844 A-2	C	4-5						C4M Line Dry	Weft					
		S	4-5 4						JIS L 1096	Warp					
Dry Clean	JIS L 0860 A-1	SS						J-1	Weft						
		C	4-5					JIS L 1096	Warp						
Perspiration (G)	JIS L 0848	Acid	C	4-5				H-2	Weft						
		Alkali	S	4-5 4-5				JIS L 1096	Warp						
			C	4-5				Strip Strength	Weft						
Water (G)	JIS L 0846	C	4-5					Tearing Strength (N)	JIS L 1096	Warp					
		S	4-5 4-5					Pendulum	Weft						
Rubbing (G)	JIS L 0849 Type I	Dry	4					Slippage Resistance (mm)	JIS L 1096 B	Warp					
		Wet	4-5					Load: 49.0N	Weft						
Light & Pers (G)	ATTS method	Alkaline						JIS L 1096 B	Warp						
								Load: 117.7N	Weft						
Beilstein Test								Density Warp (Ends/cm) Weft (End/cm)	JIS L 1096 Annex F Method A	Warp					
pH	JIS L 1096		7.4							Weft					
Free Formaldehyde	JIS L 1041		20or less					Bursting strength (kPa)	JIS L 1096 Mullen type method		1270				
Fabric Sample	1	2	3	4				Yarn Count (Ne)	JIS L 1096 Annex H Method A	Warp					
										Weft					
Process	Reception	13/12/2019						1	Fiber discrimination	JIS L 1030	Polyester 100				
Date: 16/12/2019			Test Institution			Nissenken Quality Evaluation Center Nantong Laboratory									
No. DNT19-22597 (1/2)															

Buyer	Company Name	
	District-Store Name MD	
	Class. Code	
Supplier	Product Code	
	Supplier Code	
	Company Name	广州高至影像科技股份有限公司
	Address	广州市越秀区東華南路98号海印中心8F
Style Description	Person in Charge	TEL
	Product class.	Color scheme
	Product Name:	Col. Qty: 1

Applied Standard	ニッセンケン基準	
Product (One Item)	Pass • Fail • Unsuitable label	
(Formaldehyde)	Washing resistance and Dimensional change included	
Fabric Test	Color fastness	Pass (1 Color) • Fail (Color)
	Physical Property	Pass • Fail
	Formaldehyde	Pass (1 Color) • Fail (Color)
Judgement	Testing items are assigned by client	
	PH is exception from the judgement	
Remarks	Perspiration: Staining (Cotton, Silk)	

品質検査報告書(Certificate)

依頼者: 広州高至影像科技股份有限公司

納入先:

品名:

品番:-

色番: Blue

Test Parameter : Aromatic amines (AZO-Test)

Test Method : JIS L1940-1,-3 (GCMS)

Test Result -Table

Certificate No.: DNT19-22597(2/2)

Reception Date (dd/mm/yyyy): 13/12/2019

Issue Date (dd/mm/yyyy): 16/12/2019

一般財団法人
ニッセンケン品質評価センター
南通事業所

[Unit: mg/kg]

Aromatic amines (24kinds)			(1)
			Blue
No.	Substance	CAS No.	
1	4-Aminobiphenyl	92-67-1	<5
2	Benzidine	92-87-5	<5
3	4-Chloro-o-toluidine	95-69-2	<5
4	2-Naphthylamine	91-59-8	<5
5	o-Aminoazotoluene	97-56-3	<5
6	2-Amino-4-nitrotoluene	99-55-8	<5
7	p-Chloroaniline	106-47-8	<5
8	2,4-Diaminoanisole	615-05-4	<5
9	4,4'-Diaminobiphenylmethane	101-77-9	<5
10	3,3'-Dichlorobenzidine	91-94-1	<5
11	3,3'-Dimethoxybenzidine	119-90-4	<5
12	3,3'-Dimethylbenzidine	119-93-7	<5
13	3,3'-Dimethyl-4,4'-diaminobiphenylmethane	838-88-0	<5
14	p-Cresidine	120-71-8	<5
15	4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	<5
16	4,4'-Oxydianiline	101-80-4	<5
17	4,4'-Thiodianiline	139-65-1	<5
18	o-Toluidine	95-53-4	<5
19	2,4-Toluylenediamine	95-80-7	6
20	2,4,5-Trimethylaniline	137-17-7	<5
21	o-Anisidine	90-04-0	<5
22	2,4-Xylidine	95-68-1	<5
23	2,6-Xylidine	87-62-7	<5
24	4-Aminoazobenzene	60-09-3	<5
Conclusion			PASS
Sample			

Note- Aromatic Amines : Max. Limit is 30 mg/kg of sample material.

備考: 混合した試験片の分析結果が、いずれかのアミンについて5mg/kg~30mg/kgの範囲にある場合、単色の分析結果が30mg/kgを超えるかどうかを確認するため、別に試験を行う必要がある。

・白、生成りは試験除外。

Remark: If the result of the combined test specimen is in the range between 5 mg/kg and 30 mg/kg of any of the named amines, separate testing is necessary as the result of testing a single color test specimen may exceed 30 mg/kg.

・ White undyed material is excluded from AZO test.

本報告書に記載の検査結果は供試試料に対するものであり荷口(ロット)全体の品質を証明するものではありません。

The test result mentioned on certificate is for submitted sample and it does not give guarantee for the quality of whole lot.

確認 (confirmer)	担当 (person)
	